21.2115BASEPLATE30X60M10L
21.2115BASEPLATE30X60M10M21.2115BASEPLATE30X60M10R

Base Plate 30 X 60 M10

Special Order

Product Description

TECHN. DATA / ITEMS SUPPLIED TECHN. DATA / ITEMS SUPPLIED
– Cast aluminum, powder coated gray – Cast aluminum, powder coated gray
– Qty 2, M8x25 Screws – Qty 2, M8x25 Screws
– Hole Threaded M10x1.5 Thru – Hole Threaded M10x1.5 Thru
– Weight – .084 kg

APPLICATIONS
– Mounting of leveling pads to Profile 30×60, Part # 20.0994.
(Click here for leveling pads)
– Mounting of casters 21.1118 & 21.1120 to 30×60 Profile
– Order Qty 2, M8x16 SHCS & Qty 2, M8 Square Nuts 30 to mount to t-slots of 30×30 or 30×60 profiles

ASSEMBLY
– Thread profile end M8 using Forming Tap, Part # 26.1082
-Alternatively, order the profile threaded using Part # 25.1087
– Insert supplied M8x25 screws thru holes in plates & tighten into threaded holes of profile

++ 3D STEP

++ Solidworks 2008

++ Inventor 2009

MiniTec Power Lock Demonstration

The MiniTec Power-Lock Fastener is Available at Central Industrial Solutions  SKU: 21.1018  

Request a Quote For



NEED TO CUSTOMIZE?

SPEAK WITH AN EXPERT

Custom Applications for Unique Needs

From sketches to engineered drawings and plans, Central Industrial Solutions can help bring your vision from concept to creation.

Contact Us